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Plot 7-145. Radiated Spurious Emissions above 1GHz CDD (802.11ax OFDMA - RU242 - Ch. 6)
Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 06
Frequency Ant. Pol. Antenna Tur'ntable Analyzer AFCL Field Limit .
[MHz] Detector [HV] Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] Margin [dB]
9 [degree] [dBm] [dBuV/m] H
4874.00 Avg H - - -78.44 13.36 41.92 53.98 -12.06
4874.00 Peak H - - -66.94 13.36 53.42 73.98 -20.56
7311.00 Avg H - - -79.78 17.86 45.08 53.98 -8.90
7311.00 Peak H - - -67.64 17.86 57.22 73.98 -16.76
12185.00 Avg H - - -80.78 21.93 48.15 53.98 -5.83
12185.00 Peak H - - -69.88 21.93 59.05 73.98 -14.93

Table 7-36. Radiated Spurious Emission Measurements CDD (RU242)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-146. Radiated Spurious Emissions above 1GHz CDD (802.11ax OFDMA - RU242 - Ch. 11)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
FrT&LIJ_ile;cy Detector A?L /\P/]ol. H':ig;in[r::?n] T:zrirr];il:rlle Arll_zl\)//;er [':;‘;:nl;] St'r::\lgth [ d;mltm] Margin [dB]
[degree] [dBm] [dBuV/m]
4924.00 Avg H - - -78.79 13.49 41.70 53.98 -12.28
4924.00 Peak H - - -67.66 13.49 52.83 73.98 -21.15
7386.00 Avg H - - -79.81 17.77 44.96 53.98 -9.02
7386.00 Peak H - - -68.63 17.77 56.14 73.98 -17.84
12310.00 Avg H - - -80.96 21.83 47.87 53.98 -6.11
12310.00 Peak H - - -69.87 21.83 58.96 73.98 -15.02

Table 7-37. Radiated Spurious Emission Measurements CDD (RU242)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

X Page 116 of 153
1C2205090025-12.BCG 05/30/2022 — 08/29/2022 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof,
please contact ct.info@element.com.



@ clement

Radiated Spurious Emissions Above 18GHz CDD

Multvien B Prescan 2:4GHe X || Hamizaton X | maxpeak X Frescan unx

Ref Level 10 0d ® RBW 1 MHz
Count 100/100
TOF "3 O CORRECTIO S C o 058601-0 C 3 8-40 f S SIO
1 Frequency Sweep ® 1Pk Ma:
M1[1] 42.24 dBpV/m
23.604 940 GHz

18001 pts 900.0 MHz/
- Measuring... [TITITII]]

12:30:40 27.07.2022

Plot 7-147. Radiated Spurious Emissions Above 18GHz CDD (802.11ax OFDMA — RU26 — Ch. 6, Pol H)

MultiView B Prescan 2.4GHz imi AVGRMS

Ref Level
Count 100/100
O .
1 Frequency Sweep ® 1Pk Ma;
M1[1] 42.00 dBpV/m
23.548 440 GHz

18001 pts 900.0 MHz/

-~ Measuring... [TITTIIIT]

12:34:29  27.07.2022

Plot 7-148. Radiated Spurious Emissions Above 18GHz CDD (802.11ax OFDMA — RU26 - Ch. 6, Pol V)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.4 Antenna 4a Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

The radiated restricted band edge measurements are measured with an EMI test receiver connected to the receive
antenna while the EUT is transmitting.

802.11ax OFDMA

Worst Case Mode:
Worst Case Transfer Rate: MCS9

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

0

3 Meters

2412MHz

1

PASS i ors. 12005 VBW: 3 MHz

Peak Offset: 12.1dB SWT: 1.01ms

RBW:1MHz  pegk: 2390.00 MHz, 63.77 dBuV/m

Avg: 2390.00 MHz, 44.91 dBuV/m

140 ~
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100 A

80
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40 ~
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2366 2378 2390 2402
Frequency (MHz)

2414

2426

2438

2450

Plot 7-149. Radiated Restricted Lower Band Edge Measurement Antenna 4a (Peak & Average — RU26)
802.11ax OFDMA

Worst Case Mode:
Worst Case Transfer Rate: MCS9

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

8

3 Meters

2462MHz

11

PASS hed it 12,008 YBW: 3 MHz

Peak Offset: 12.4d8_SWT: 1.01ms

RBW:1MHz  pagk: 2485.34 MHz, 65.14 dBuV/m

Avg: 2483.73 MHz, 46.30 dBuV/m
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Plot 7-150. Radiated Restricted Upper Band Edge Measurement Antenna 4a (Peak & Average — RU26)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate:

RU Index:

Distance of Measurements:

Operating Frequency:

Channel:

MCS9
8
3 Meters
2467MHz
12
RBW:1MHz  pagk: 2484.07 MHz, 68.79 dBuV/m
PASS 5 dai qm 1B sz 00 266,26 Mitz. 50.35 dBv/m
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Plot 7-151. Radiated Restricted Upper Band Edge Measurement Antenna 4a (Peak & Average — RU26)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate:

RU Index:

MCS9

61

Distance of Measurements:

Operating Frequency:
Channel:

3 Meters

2412MHz

1

PASS

RBW: 1 MHz  pegk: 2389.64 MHz, 68.78 dBuvV/m
Peak Trace VBW: 3 MH !
hug et 1200 YN 3 IHE Avg: 2390.00 MHz, 50.50 dBpV/m
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Plot 7-152. Radiated Restricted Lower Band Edge Measurement Antenna 4a (Peak & Average — RU242)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

X Page 119 of 153
1C2205090025-12.BCG 05/30/2022 — 08/29/2022 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof,

please contact ct.info@element.com.




@ clement

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9

RU Index: 61

Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2

RBW: 1 MHz  peak: 2390.00 MHz, 69.26 dBuV/m
Peak T ce VBW: 3 MH ’
PASS g pem VWM 100 0 64 Mz, 49,62 dByvim
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80 1
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Plot 7-153. Radiated Restricted Lower Band Edge Measurement Antenna 4a (Peak & Average — RU242)

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9

RU Index: 61

Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3

RBW: 1 MH .
PASS e 5t oo vow: Mz Peak: 2389.40 MHz, 69.23 dBpV/m

g ek 15998 swT: 1.01ms  Avg: 2390.00 MHz, 50.37 dBpV/m
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Plot 7-154. Radiated Restricted Lower Band Edge Measurement Antenna 4a (Peak & Average — RU242)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:
Worst Case Transfer
RU Index:

802.11ax OFDMA
Rate: MCS9
61

Distance of Measurements: 3 Meters

Operating Frequency: 2427MHz
Channel: 4
Auerage Tra RBW: 1 MHz  peak: 2389.64 MHz, 69.09 dBuV/m
Peak Tr; ce VBW: 3 MHz . . ] . |J
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Plot 7-155. Radiated Restricted Lower Band Edge Measurement Antenna 4a (Peak & Average — RU242)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index:

61

Distance of Measurements: 3 Meters

Operating Frequency: 2432MHz
Channel: 5
PASS E‘éé‘kél's%%jié . REW: 1Mz Peak: 2387.96 MHz, 68.89 dBuV/m
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Plot 7-156. Radiated Restricted Lower Band Edge Measurement Antenna 4a (Peak & Average — RU242)

FCC ID: BCGA2435
IC: 579C-A2435

@ element MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

140 A

Field Strength (dBuV/m)
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Average Trace  RBW: 1 MHz .
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Peak Offset: 12.1dB
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Plot 7-157. Radiated Restricted Lower Band Edge Measurement Antenna 4a (Peak & Average — RU242)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index:

Distance of Measurements:
Operating Frequency:
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Plot 7-158. Radiated Restricted Upper Band Edge Measurement Antenna 4a (Peak & Average — RU242)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9

RU Index: 61

Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7

PASS peok Troce RBW: 1Mz peak: 2483.61 MHz, 68.83 dBuV/m
Avg, Offset: 12948 SWT- 1.01ms Avg: 2483.50 MHz, 47.43 dBuV/m
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Plot 7-159. Radiated Restricted Upper Band Edge Measurement Antenna 4a (Peak & Average — RU242)

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
RBW:1MHz  pegk: 2483.61 MHz, 69.06 dBuV/m
Peak VBW: 3 MH ' : » 09 H
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Plot 7-160. Radiated Restricted Upper Band Edge Measurement Antenna 4a (Peak & Average — RU242)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
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Plot 7-161. Radiated Restricted Upper Band Edge Measurement Antenna 4a (Peak & Average — RU242)

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
¢ RBW:1MHz  peak: 2483.73 MHz, 68.97 dBuV/m
peak VBW: 3 MH '
PASS é‘:gk%%%i 1398 SWT: 1.oims Avg: 2483.50 MHz, 49.50 dBuV/m
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Plot 7-162. Radiated Restricted Upper Band Edge Measurement Antenna 4a (Peak & Average — RU242)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mo

Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
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Plot 7-163. Radiated Restricted Upper Band Edge Measurement Antenna 4a (Peak & Average — RU242)
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Plot 7-164. Radiated Restricted Upper Band Edge Measurement Antenna 4a (Peak & Average — RU242)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.5 Antenna 2a Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

The radiated restricted band edge measurements are measured with an EMI test receiver connected to the receive
antenna while the EUT is transmitting.

802.11ax OFDMA
Worst Case Transfer Rate: MCS9

Worst Case Mode:

RU Index:

Distance of Measurements:
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Plot 7-165. Radiated Restricted Lower Band Edge Measurement Antenna 2a (Peak & Average — RU26)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index:

Distance of Measurements:
Operating Frequency:
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Plot 7-166. Radiated Restricted Upper Band Edge Measurement Antenna 2a (Peak & Average — RU26)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate:

MCS9

RU Index:

0

Distance of Measurements:

3 Meters

Operating Frequency:

2467MHz

Channel:

12

PASS f\e‘;ssfg:(%c;et: 1‘2-1dB \R/BW: 3 MHz

BW:1MHz  peak: 2486.61 MHz, 67.69 dBuV/m

Peak Offset: 11.6d8 SWT: 1.01ms _Avg: 2483.50 MHz, 47.34 dBuV/m
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Plot 7-167. Radiated Restricted Upper Band Edge Measurement Antenna 2a (Peak & Average — RU26)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
fuerage Trace RBW: 1 MHz  pagk: 2389.76 MHz, 68.05 dBuV/m
Peak Ti ce. VBW: 3 MH . . ’ . M
PASS gggk%issgtﬁgllg%% SWT: 1.01ms Avg: 2389.64 MHz, 51.25 dBpV/m
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Frequency (MHz)

Plot 7-168. Radiated Restricted Lower Band Edge Measurement Antenna 2a (Peak & Average — RU242)
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate:

MCS9

RU Index:

61

Distance of Measurements:

3 Meters

Operating Frequency:

2417MHz

Channel:

2

PASS

Average T

prerad RBW: 1 MHz

Avg, Offset: 11.6d3 YBW: 3 MHz
ngk Offss%t: 11.0dB SWT: 1.01ms

Peak: 2389.88 MHz, 69.05 dBuV/m
Avg: 2390.00 MHz, 51.29 dBuV/m
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Plot 7-169. Radiated Restricted Lower Band Edge Measurement Antenna 2a (Peak & Average — RU242)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index: 61

Distance of Measurements: 3 Meters

Operating Frequency: 2422MHz

Channel: 3

PASS ReaL5#“%11 o RBW: 1Mz peak: 2389.88 MHz, 67.93 dBuV/m
Posk Offeet: 11.0d8 SWT: 1.01ms Avg: 2390.00 MHz, 50.72 dBuV/m
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Plot 7-170. Radiated Restricted Lower Band Edge Measurement Antenna 2a (Peak & Average — RU242)
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Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
PASS Es’a‘kg? s%et"lléL - SEW:: % mn; Peak: 2388.32 MHz, 68.83 dBuV/m
Peak Offeet: 11.1d8_SWT: 1.01ms _ Avg: 2390.00 MHz, 51.16 dBuV/m
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Plot 7-171. Radiated Restricted Lower Band Edge Measurement Antenna 2a (Peak & Average — RU242)

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
Average Tra RBW: 1 MHz  pegk: 2389.88 MHz, 68.79 dBuV/m
Peak Trace VBW: 3 MH . . , . M4
PASS ot e VoW amz ot o 64 Mz, 50.44 dBLV/M
140 -
E
> 120 A
o
z
< 100
o
c
(0]
S 80
w
e}
£ 60 ——
40 - S -

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-172. Radiated Restricted Lower Band Edge Measurement Antenna 2a (Peak & Average — RU242)
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Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (Low)
RBW: 1 MHz  pagk: 2389.88 MHz, 64.71 dBuV/m
Aok OHs:. VBW: 3 MH - : » 9% H
PASS avg et 11008 YN 3 I2. Avg: 2388.80 MHz, 47.28 dBuV/m
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Plot 7-173. Radiated Restricted Lower Band Edge Measurement Antenna 2a (Peak & Average — RU242)

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9

RU Index: 61

Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (High)

RBW: 1 MHz  pegk: 2483.96 MHz, 66.50 dBuV/m
Peak Trace . 1]
PASS Avg Ol 12108 YN 3 2 Avg: 2484.42 MHz, 47.51 dBuV/m
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Plot 7-174. Radiated Restricted Upper Band Edge Measurement Antenna 2a (Peak & Average — RU242)
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Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9

RU Index: 61

Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7

PASS kit 110 VW 3 Mo

Peak Offset: 11.6dB_SWT: 1.01ms

Peak: 2483.84 MHz, 67.46 dBpV/m
Avg: 2483.73 MHz, 50.06 dBuV/m
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Plot 7-175. Radiated Restricted Upper Band Edge Measurement Antenna 2a (Peak & Average — RU242)

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCS9

RU Index: 61

Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8

PASS et 1100 VBW: 3 Mz

Peak Offset: 11.6dB_SWT: 1.01ms

Peak: 2485.68 MHz, 69.13 dBuV/m
Avg: 2484.65 MHz, 48.84 dBuV/m
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Plot 7-176. Radiated Restricted Upper Band Edge Measurement Antenna 2a (Peak & Average — RU242)
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
RBW: 1 MHz  pegk: 2485.80 MHz, 69.26 dBuV/m
Peak Ttace. VBW: 3 MHz  €9% . o Y
PASS hug fet 12108 (RN D OI%  Avg: 2483.84 MHz, 49.82 dBUV/m
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Plot 7-177. Radiated Restricted Upper Band Edge Measurement Antenna 2a (Peak & Average — RU242)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index:

61

Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

2457MHz
10

VBW: 3 MHz

PASS pverage Trace RBW:1MHz  pegk: 2483.61 MHz, 68.94 dBuV/m
Ott‘rﬁset: 12.1

Avg

bug, Offset 1218 SWT: 1.01ms  Avg: 2483.50 MHz, 49.67 dBuV/m
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Plot 7-178. Radiated Restricted Upper Band Edge Measurement Antenna 2a (Peak & Average — RU242)
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Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

PASS

61

3 Meters

2462MHz

11

Peak Trace .
AVQ, Offset: 12.1d8  YBW: 3 MHz
pesk Offeet: 11.6d8 SWT: 1.01ms

RBW: 1 MHz  pegk: 2483.61 MHz, 68.97 dBuV/m

Avg: 2484.42 MHz, 50.37 dBuV/m
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Plot 7-179. Radiated Restricted Upper Band Edge Measurement Antenna 2a (Peak & Average — RU242)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCS9

RU Index:

Distance of Measurements:

Operating Frequency:
Channel:

61

3 Meters

2467MHz

12

RBW: 1 MHz  peak: 2483.50 MHz, 69.19 dBuV/m

PASS R\ef;agl.(gf?s%et: 12.1d8 YBW: 3 MHz

Pesk Offset: 11.6d8_SWT: 1.01ms _ Avg: 2483.73 MHz, 50.73 dBuV/m
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Plot 7-180. Radiated Restricted Upper Band Edge Measurement Antenna 2a (Peak & Average — RU242)
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7.7.6
§15.205 §15.209; RSS-Gen [8.9]

CDD Radiated Restricted Band Edge Measurements

The radiated restricted band edge measurements are measured with an EMI test receiver connected to the receive
antenna while the EUT is transmitting.

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate:

MCS9

RU Index:

0

Distance of Measurements:

3 Meters

Operating Frequency:

2412MHz

Channel:

1

PASS

Peak TFPce sgw %’ R'I!I::IIZ
Avg. Offset: 12.6dB : Z
P;agk Oﬁss%t: 12.1dB_SWT: 1.01ms

Peak: 2390.00 MHz, 64.23 dBuV/m
Avg: 2390.00 MHz, 45.48 dBpV/m
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Plot 7-181. Radiated Restricted Lower Band Edge Measurement CDD (Peak & Average — RU26)

802.11ax OFDMA

Peak: 2483.96 MHz, 63.22 dBuV/m
Avg: 2483.50 MHz, 45.24 dBuV/m
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Worst Case Transfer Rate: MCS9
RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
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Plot 7-182.

Radiated Restricted Upper Band Edge Measurement CDD (Peak & Average — RU26)
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